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ACCREDITATION Standards Council of Canada, Registration #1.

REGISTRATION I SO 9001:2000, registered by QM I, Registration #001109.

SPECIFICATIONS OF ORDER

Conduct Cdifornia Technica Bulletin 133 "Hammability Test Procedure for Segting Furniture for
Use in Public Occupancies', as per our Quotation No. 08-002-3515 accepted March 26, 2008.
IDENTIFICATION

Chair identified as. "Chair Series Name: Melo, Modd ME45".

(Bodycote sample identification number 08-002-S0263)

SUMMARY OF TEST PROCEDURE

The test furniture is placed on aload cell in the corner of a specified room (12 ft x 10 ft x 8 ft high) and
weighed. A sguare gas burner, fuelled by propane a arate of 13 litres per minute and located 1 inch
above the seat cushion and 2 inches from the seat back, isignited and alowed to burn for 80 seconds.

During the test period, heet release, levels of carbon monoxide, smoke opacity at the 4 foot leve,
weight loss and temperatures at the ceiling and at the 4 foot level are monitored at 5 second intervals.

Seating furniture fails to meet the requirements of this test procedure if any of the following criteriaare
exceeded in aroom test usng oxygen consumption caorimetry:

-A maximum rate of heat release of 80 kW or grester.
-A totd heet release of 25 MJ or greater in the first 10 minutes of the te<t.
- Gregter than 75% opacity at the 4-foot smoke opacity monitor.

- Carbon monoxide (CO) concentration in the room of 1000 ppm or greater for 5 minutes.
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TEST SAMPLE

"Model ME45" Chair Test Damage

CONSTRUCTION

Back: Nylon mesh back

Upholgtery: Seat upholstered in Cornerstone 100% polyester fabric
Seat Foam: Standard polyurethane foam

Fire Barrier: Seet foam and seat wood completely upholstered in Kevlar
Arms Standard height adjsutable arms with arm pads




Bodycote Testing Group

Page 4 of 6

California Technical Bulletin 133 on "Series: Melo" Chair

Report No. 08-002-263

Buzz Seating

For:

TEST RESULTS

RATE OF HEAT RELEASE
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CARBON MONOXIDE

1
1
1
1
1
1

),

1000

600 |~ ----

36

32

16
TIME (minutes)

12

(9N] o
S8
@
(@1
a3y
.m@@
Z gl g
Bl gl
SISE
ol 8| %
Ol d
el el 2
2| 5| B
E me
S| 2

WEIGHT LOSS

|||¢||

e e R il Kl Tl R Bl Sl

L [ |
e B o R e e e R

Q
o

10 f-----

3:sz<

2.0 -----
3.0 f-----

HO LHOIIM

-4.0

36

TIME (minutes)

SR 5
Fl&|o
=
b(
1k
.ML
= E|E
Gm.%v
L]
S\gl2
w| O E
=20
c1=2|S




Bodycote Testing Group

California Technical Bulletin 133 on "Series: Melo" Chair Page 6 of 6
For: Buzz Seating Report No. 08-002-263

TEST RESULTS

TEMPERATURE RISE
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4 foot leve Cdling levd
Initid Temperature (°C) (°F) 20.5 69 228 | 73
Peak Temperature (°C) (°F) 28.1 83 56.6 | 134
Temperature Increase (F deg.) 14 61

Observations

Haming activity continued after extinguishment of the test flame a 80 seconds. Mdting and flaming
dripping activity was observed from the arm pads of the chair. Sdlf-extinguishment ultimately occurred a
gpproximately 35 minutes and the test was terminated at 36 minutes.

CONCLUSIONS
The chair identified in this report meets the requirements of Cdifornia Technica Bulletin 133.

Note: Thisisan electronic copy of thereport. Signaturesare on file with the original report.

Robert A. Carleton, lan Smith,
Fire Teding. Fire Tedting.

Note: Thisreport consists of 6 pages, including the cover page, that comprise the report "body". It should be considered
incompleteif all pages are not present.



